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Sandmeyer S5teel Company

SANDMEYER
STEEL COMPANY

ONE BEANDMBEYER LANE - PHILADELPHLA, PA 1AT18.32520

[FAX COVER PAGE|

[ To: John Abrams From: Ternll Bohnsack
| Company: Meyer Tool & Manuf Voice: 215-464-7100
Fax Number: 708-425-2612 Fax Number: 215.677-1430
Subject: Heat numbers for Charpy Date:  5/14/03 | Time: 16:29 | Total Pages:
Message
Hi John,

I am forwarding to you the quantity and heat numbers of cou

PO # 008649-00:

For Item 251104 Yix4x6
For Item 251105 3/8x4x6

3/8x4x6
For Item 251106 3/8x4x6

3/8x4x6

I/Bx4x6
For Item 257119 [-1/8x4x6
For Item 25M802 x4dx6
For Item 251115 1x4x6

251576

Terr! Bohnsack
Sandmeyer Steel Company

Ht # O2FS / Pt # 23688

Ht # 601951 / Plt # 24219
Ht # 821424/ PHt # 25167

Ht# 818965 / Plt # 23387
Ht # 818354 / Pit # 23106
Ht # 600373 / Pt # 72243
Ht # 0158 / Plt # 24365
Same Batch as 251104

Ht # 602194 / Plt # 24688

%5

pons that we are processing for you on your
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SANDVIEYER
STEEL COMPANY

orde SANDMEY'ER LamNe ¢ PHILADELOMIA, DA TR 1IR-ESon

[FAX COVER PAGH)|

[ To: John Abrams From: Terrill Bohnsack

[ Company: Meyer Tool & Manufacturing | Voice: 215-464-7100

| Fax Number:  708-425-2612 Fax Number: 215-677-1430

[ Subject: Impact Tests Results Date:  5/23/03 | Time; 08:08 | Toral Pages:
Message

Good Morning John, }

-

I finally received those Impact Test results late yesterday evening, so here you go. I have also ncluded
Ml Test Reports for you, Plate number 23685 / Heat number 02F3 (Your item number 25M802) is in
the same batch as Plate number 23688 / Heat number 02F3 (Your item number 251104). A coupon from
Plate number 23688 was impact tested per your specification and is representative for that batch. '

if you, or Ed, need anything further please feel free to contact me.

Regards,

errill Bohnsack
Sandmeyer Steel Company
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VD LAV -J.J.:.JB PAL oUU ZL¥ HUUGD LAB 1THESTING 1
/ﬂ///// il Cartgiiodt Test Fospors
SC001-03-05-11653
LABORATORY  ° 2
TESTINGINC. @
2331 Topaz Drive, Hatfield, PA 19440 cet s nuv.m!ma. 94 MTelitlx Tastlag Labaraiosy

TEL: 800-219-9095 = FAX: BO0O-219-50898 HOT {PT. MY, AT, UT)

SOLD TO ' SHIP TO
Sandmeyer Steel Company Sandmeyer Steel Company
One Sandmeyer Lane One Sandmeyer Lane

Philadelphia, PA 19116-3598 Philadelphia, PA 19116
ATTN: Emery M. Gardosh

CUSTQMER P.O. CERTIFICATION DATE SHIP VIA
32223 5/22{03 FAX AND MAIL

DESCRIPTION

Test Plates, Type 304L Stalnless Steel Coupans,
ASME B&PV Code Sectlon VI, Division 1, 2001 Fdition,

2002 Addenda, Paragraph UG-84.c.1 and UG-84.c,2: |
1pc. 3/8"x4"x6 fong, Heat #601951, Plate #24218 < ys7te s = ) o

1pe. 3/8"x 4" x 6" long, Heat #821424, Plate #25167 ‘
1pc. 3/8"x4" x6"long, Heat #818965, Plate #23387 ) 2574e L. —-3& &7

1 pe. 3/8"x4"x 6" long, Heat #818354, Plate #23106 .

1 pe. 3/8"x 4" x 6" long, Heat #500373, Plate #72243 - o I 4
1pc. 3/4"x 4™ x 6” long, Heat #02F3, Plate #23688 -~ *77 104, ¥2sM¥

C. 1"x4" x6" long, Heat #602194, Plate #24688 - 25T 57 25T i 5‘2{
c

1-1/8" x 4" x 6" long, Heat #01F8, Plate #24365 .. 25T <y s

Charpy V-Notch Impact testing at -452° F was performed on (8) sets of the submitted Test
Speclmens in accordance with ASME SA-370 and (8) sets were found to he in conformance 1o

Customer’s requirements with the following results:

PLATE NO, PIECE NO. FT-LBS, LAT. EXP, % SHEAR
REQUIRED S 22 MINIMUM - .= m
242139 1 178 0567 100
2 : 171 084" 100
.3 178 .058" 100
NOTE: Sub-sized (8 mm x 10 mmy) charpy specimens were used for testing Plats #24219
25167 1 132 ‘ 077" 100
2 141 .nso" 100
3 144 .081” 100

NOTE: Sub-sized (9 mm x 10 mm) charpy specimens were used for testing Plate #25167.
- - -CHARPY V-NOTCH TEST RESULTS CONTINUED ON NEXT PAGE- « -

Pagé 10f2
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LABORATORY SSC001-03-05-11653 S

6—

TESTINGINC. A
P ) ACCREDITED S buaradinen :
2331 Topa2 Drive, HatﬂEld' PA 19440 Corl £0117-01.02.03, 04 beavaratt Tasling Laoraiary
’ AT (PT, MT, /T, UT)

TEL: 800-219-9085 » FAX: B00-213-90986

..} ~at -452° F on (8) sets of the submitted
0 and (8) were found to be in conformance to

CHARPY V-NOTCH TEST RESULTS (Continued .
Test Specimens in accordance with ASME SA-37

Cusfomer’s requirements;

PLATE NO. PIECE NO. FT-LBS. LAT. EXP, % SHEAR
REQUIRED .n- 22 MINIMUM .- - -
23387 1 172 . .ogr 100
2 164 087" 100
3 : 168 086" 100
NOTE: Sub-sized (9 mm x 10 rmm) charpy specimens ware used for testing Plate #23387.
23106 1 172 093" 100
2 178 .083" 100
3 177 095" 100
NOTE: Sub-sized (3 mm x 10 mm) charpy specimens were used for testing Plate #23106.,
72243 1 204 104" 100
2 191 .098" 100
3 200 102° 100

NOTE: Sub-sized (9 mm x 10 mm) charpy specimens were used for testing Plate #72243.

23688 1 113 .064" 100
2 114 069" 100

3 104 060" 100

24688 1 130 © 067" ' 100
' 2 133 072" 100

3 140 076" 100

24365 1 162 087" 100
2 155 .084" 106

3 165 .089" 100

The services performed above were done in accardance with LTI's Quality System Program Manual Revision 16 dated 9/1/01, These
report shall not be reproduced, except in full, without the writtan approval of Laboratory

results relatz only to the items testeq and this e
Testing, Inc. L.T.i. Is acoradited by AZLA in the Chemical, Mechanical and Nondestructive Flalds of Testing. L.T.L Is accredited by

NADCAP in the Materal's Testing and NDT, MT, PT. BT and UT,

MERCURY CONTAMINATION: During tha testing and inspection, the product Shem L. Lengyel
did not come in direct contact with mercury or any of its compounds nor with QA Cooardinator

any merscury contalning devicas employing a single boundary of containment,

NOTE: The recording of falss, fictitious or freudulent statements or entries on By ‘%b!-%m‘—%w
this documern may be punished as a falony under Federal Statutes uthonzed Signature
Incluging Fodaral Law, Title 18, Chapier 47.

Page 2 of 2
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05,23/2003 07:38 FAX 215 677 1430 Sendmeyer Steel Company
5{“&?‘{5 Avesta Sheffield Plate Inc.
= = e .
Wertificate of CAHEIIQE[E and Tesis

OUR CRDER 214478 - 133 HEAT & PYECE 600373-1G 1/02/01

SOLD TO: SANDMEYER STEEL COMPANY SHIP TO: SANDMEYER SéEEL COMPANY
ONE SANDMEYER IANE ONE SANDMEYER LANE

PHILADELPHIYA PA 13%11s¢ PHILADELFHIA PA  19l1¢
: 782001-0000

———————————————————————————————— YOUR ORDER & DATE

HEAT & PIECE 600373 - 1 X

WEIGHT 2128
FINISH 1
GRADE 304L UNS-530403
DIMENSIONS 375 X 72.000 X 25B.000  EXACT 72253 V\‘H‘[ﬂﬁ{f}%
-------------------------------- SPECIFICATIONS ~-mmw-ocoaeawo-oto b AUEZ0
*** MFG IN NEW CASTLE, IN, USA FROM SLABS IMPORTED FROM SWEDEN
DSTM A240-C0 ASME SA240-98ED ASTM A480-59 ASME SA480-98ED
DUPONT SW-300-M JAN 82 ASME 5A312-98ED 00A CHM ONLY
AMS 5511G EXCEPT LINE MARK REFINED 'A7G,D. PROCESS
QQ-S-766D AMENDIII EX.P4.5.2 ASTMIXY1 3200A" CHEMISTRY ONLY
MELTED ELECTRIC ARC METHOD (FERRITE PER SHAEFFLER/DELONG
ETH A262-98 PRAC E

ASTM A262-38 PRAC A

PLATES & TEST PCS SOLUTION ANNEALED f
THEN WATER COOLED OR RAPIDLY COOLED A
FREE OF MERCURY CONTAMINATION =t
HOT ROLLED, ANNEALED & PICKLED  (HRAR):

r-r'i_:

HARDNESS RB 86
SRAIN SIZE §
YIELD STRENGTH (PSI} 43931
TENSILE STRENGTH (PSI} 88303
JEND COK
[NTERGRANULAR CORROSTION OK
SLONGATION § IN 2 56.4
XEDUCTION OF AREA % 74.8
“ARBON (C } .014
MANGANESE (MN) 1.45
PHOSPHQRUS (P ) .032
SULFUR {s } .a01
JILICON (8T) .38
THROMITM (CR) 18.33

JICKEL (NI) 8_78

IOBALT {Co) .12

OPPER {cu} .47

10LY (Mo} .47
IITROGEN (N ) .07
OLUMBIUM (CB} .009
SITANIUM (TI) -ool
\LUMINUM (AL) . 002

MIN (SN} .012 ‘
ALCULATED FERRITE 5.78 ‘

KNOWINGLY & WILLFULLY FALSIFYING OR CONCEALING A MATERIAL FACT ON THIS FORM, .
FICTITIOUS OR FRAUDULENT STATEMENTS OR REPRESENTATIONS ﬂﬁD
- otk

OR MAKING FALSE,
HEREIN COULD CONSTITUTE -A PELONY PUNISHABLE UNDER FEDERAL STATUTES.

Q@; @_Q,Q

Shefflald Plate Inc. ‘h\bf

FEE

JAMES DOUBMAN, QUALITY ASSURANCE MANAGER <L(3 ) u“
_ SL



Sandmeyer Steel Company @oos
AVES[HVOIGI'II, inc.

Plate Products

Mo sds LUV U DO FAXK 215 877 1430

AvestaPolarit

m Aertificate of g\nalgﬁiﬁ anrd @Eﬁtz

An Quiskumpu Group tompany

OUR ORDER 231569 - 10 HEAT & PIECE 602184-18 2/28/03

SHIP TO: SANDMEYER STEEL COMPANY

SOLD TO: SANDMEYER STEEL COMPANY
ONE' SANDMEYER LANE ONE SANDMEYER I.aN®
PHILADSELPHIA PA 13116 PHILADELDHTA PA 191218

YOUR ORDER & DATE ~--=~--cmmamucnau.

ITEM DESCRIPTION ~-vovweeooo
HEAT: & PIECE 602194 -~ 1B .

WEIGHT 5986
FINISH 1

GRADE 304L UNS-330403 . ,

DIMENSIONS 1.006 X 78.000 X 259.000 EXACT 2;{54"&’
------------------------- S=~----  SPECIFICATIONS i e T LT P,

*** MFG IN NEW CASTLE, IN, USA FROM SLABS IMPORTED FROM SWEDEN fof(72 étg;yﬁ)
AMS 5511G EXCEPT LINE MARK ASTMA240-01 ASMESA240-0102AD , ’
ASTMA48C-01A ASMESA480-02AD DUFCNT SW-300-M JAN H2
ASME SA312-01ED 02AD CHMONLY REFINED A.0.D. PROCESS
QQ-5-766D AMENDIIT EX.P4.5.2 ASTM A312-01A CHEMISTRY ONLY
MELTED ELECTRYC ARC METHOD FERRITE-PER SHAEFFLER/DELONG
REQUIRES PRODUCT AMAIYSTS PRINT:LOTSNUMBER ON CERT
NO GRIPPER MARKS NO WELD REPAIRS

ASTM 2262-01. PRAC E

ASTM A262-01 PRAC A

PLATES & TEST PCS SOLUTION ANNEALED @flgso,
THEN WATER COOLED OR RAPIDLY COOLED BY ATR
FREE OF MERCURY CONTAMINATION B o
HOT ROLLED, ANNEALED & PICKLED (HRAD)

————————————————————————————— MECHANICAL &

D

DEGREFS FAHRENHETT MINIMUM,

A

“OTHER TESTS -~ oo

3

HARDNESS EB 71 I
GRAIN SIZE g !
YIELD STRENGTH (PSI) 33160 FTE eyt e
TENSILE STRENGTH (PSI) 82280 R

3END OK

INTERGRANULAR CORROSYON OX

SLONGATION % IN 2° 58,4 L

REDUCTION OF AREA % 69.7

- CHEMYCAL COMPOSITION -—---- PRODUCT ANALYSIS - ----mmemmeo oo __
ZARBON {C ) .015 . (C) .015

MANGANESE - | (M) 1.44 {pav) 1.48

PHOSPHORUS (P ) .028 (P ) .031

SULFUR {s ) . .001 (s }) .008

SILICON (sI) .34 {51} .36

ZHROMIUM {CR) 18,23 {CR) 18.10

NICKEL {NT) 8.67 (NT} 8.83

JOBALT {co} .14 (Co) .14

JOPPER {cu) .33 {co) .34

OLY (MO} .38 (MO} .41

ITTROGEN () -07 i) .04

TOLUMBIUM (CB) .o02 {CB) L0012

TITANIUM (TIL) .00} (TI} -001

LOMINUM (AL} .002 (AL) . 003

“IN (SN} .ao09 - {8N)- .006

"ALCULATED FERRITE 5.32

KNOWINGLY & WILLFULLY FALSIFYING OR CONCEALING A MATERIAL FACT ON THIS PORM,
OR MARTNG FALSE, FICTITIOUS OR FRAUDULENT STATEMENTS OR REPRESENTATYONS
HEREIN Ccournp CONSTITUTE A FELONY PUNISHABLE UNDER FEDERARL STATUTES.

JAMES DOUBMAN, QUALITY ASSURANCE MANAGER

é;!bjﬁqhx%gzaTIFIcATE IN CONFORMANCE WITH DINS50045 3.1.B/EN10204 3 1.8

Eélt:li, Ine.
e Préducts

Box 370
Fsalls [adlana 47aR2




Sandmeyer STeel Company Aoo7

AvestaPolarit, Inc. S
Plate Products &

Uarszd/2U03 07:38 FAX 215 877 1430

G'MsraPolur{ir
o ertificate of Ci\rt_éﬂlgﬁiﬁ and @ests

OUR ORDER 230841 - 04 HEAT & PIECE 60Ll951-2A 12/1a/02

SOLD TO: SANDMEYER STEEL COMPANY SHIP TO: SANDMEYER STEEL COMPANY
ONE SANDMEYER LANE ONE SAMNDMEYER LANE
PHILADELPHIA  PA 19116 PHILADELPHTA PA  181ts
© 0 782001-0000

———————————————————————— YOUR ORDER & DATE ~---~-=-==-eooolcau i

ITEM DESCRIPTION ~-----=-owuomo oL ___ . __

HEAT & PIECE &01951 - 2Aa

WEIGHT 22378
FINISH 1
GRADE 304L UNS-S30403
DIMENSIONS -378 X 78.000 X '255.000  EXACT i YAl

SPECIFICATIONS - --=--eeeo oo ia ..

FROM SLABS IMPORTED FROM SWEDEN p I’H/ 4 ]727

ASTM h240-02 ASME SA240 01ED
DUPONT-:SW#300-M JAN 82

*v* MFG IN NEW CASTLE, IN, USA
AMS 5511G EXCEPT LINE MARK

ASTM A480-01 ASME SA480-01ED W=3.00
ASME SA312-01ED CHMONLY MILZSIS05IRYWITH EXCEPTIONS

MELTED ELECTRIC ARC METHOD QQAH~766D AMENDIII EX.P4.5.2
REFINED A.0.D. PROCESS ASTM A312-01A CHEMISTRY ONLY
PERRITE PER SHAEFFLER/DELONG REQUIRESEBRODUAT - ANALYS IS

NO GRIPPER MARKS "NO WELDSREPAIRS Y-

ASTM A262-01 PRAC A JASTM AR

PLATES & TEST PCS SOLUTION ANNEALED @ 1950 DEGREES FARENHEIT MINIMUM.
THEN WATER COOLED OR RAPIDLY COQLED BY "ATR L

FREE OF MERCURY CONTAMINATION Y /

HOT ROLLED, ANNEALED & PICKLED (HRAP)

(ARDNESS RB g3
IRAIN SIZE 5 AR -
{ITELD STRENGTH (PSI) 41294 . ' ’
VENSILE STRENGTH (PBSI) 87920
3END . OK
NTERGRANULAR CORROSTION QK
TLONGATION % IN 2% 56.3
*ZDUCTION OF AREA % - 68_2
CHEMICAL COMPOSITION ~---- PRODUCT ANALYSIS ~ - oo omm o e
"ARBON (c) .014 {(C) -013
IANGANESE (M} 1.46 {omv) 1.27
'HOSPHORUS (P ) .027 (p) . 025
ULFUR (s ) .001 {3 ) .008
ILICON {51} Lao {5T) .31
HROMIUM {CR} 18.31 {CR) L8.20
ICKEL, (NT) 8.860 {NI) B.28
OBALT {Co) .13 (co} .17
JPPER {CU) .32 (cU) .37
3LY (MO} .41 {(MO) .41
LTROGEN (N ) .07 (N ) -05
JLUMBIUM {CB) . 004 (CR) . o4
CTANTUM {TI) 001 {(TI)
LUMINUM (AL} .002 (AL) .002
N 5N) .010 {EN) . 005

(
\LCULATED FERRITE 5.57

ENOWINGLY & WILLFULLY FALSIFYING OR CONCEALING A MATERIAL FACT ON THIS FORM,
OR MAKING FALSE, FICTITIOUS CR FRAUDULENT STATEMENTS OR REPRESENTATIONS
HEREIN<SPULD CCNSTITUTE A FELONY PUNISHABLE UNDER FEDERAL STATUTES.

RN
AANCTa I ] - o0 e .
%% lacle A JAMES DOUBMAN, QUALITY ASSURANCE MANAGER
b c.
ingEds ©  CERTIFICATE IN CONFORMANCE WITH DIN50049 3.1.B/EN10204 3.1.B
tHox )

Toete Indlnas 47389



Sendmeyer Steel Company doog

Avestarolarit, Inc.
Plate Pmducts

Yo sads 20U U137 FAX 215 87T 1430

- @Ierfiftcafe of C@\nalgﬁiﬁ and @ests

. An -Oﬁlof:umpu'Gle.p company

OUR ORDER 232536 -~ o1 HEAT & PIECE 821434-4B 4/01/03
SOLD TO: SANDMEYER STEEL COMPANY SHIP TO: SANDMEYER STEEL 'COMPANY

. ONE SANDMEYER LANE : © ONE SANDMREYER LANE

. PHILADELPHIA PA 19116 PHILADELPHIA, - PA 13114
———————————————————————————————— YOUR ORDEl' & DATE —~-=-=~=--- o mmomee ..
60376 o/00/00
--------------------------------- ITEM DESCRIPTION --~---omoommom o _
HEAT & PIECE 821424 - 4B
WEIGHT 4124
FINISH 1
GRADE . 304L UNS-S30403 ;25 ;7
DIMENSIONS -375 X 120.000 X 300.000 EXACT : ‘ézksﬂ : Fﬂi{*}zxzk{hCG
e SPECIFICATIONS - -==v-wmaeno oo maamao e

**+ MFG IN NEW CASTLE, IN, USA FROM SLABS IMPORTED FROM BRITAIN
AMS 5511G EXCEPT LINE MARK ASTMA240-01 ASMESA240-0102AD
ASTMA480-01A ASMESA480-02AD DUPONT SW-300-M JAN 82
ASME SA312-01ED 02AD CHMONLY' . REFINED A.0.D. PROCESS _
QQ-5-766D AMENDIII EX.P4.5.2 ASTM A312-01A CHEMISTRY ONLY
MELTED ELECTRIC ARC METHOD FERRIFR PER.SHAEFFLER/DELONG
REQUIRES PRODUCT ANALYSIS PRINTHTOTINUMBER ON CERT
ASTM A262-01 PRAC A ASTM A262-017-FBPRAC B
i N

PLATES & TEST PCS SOLUTION ANNEALED @51550:ﬁE@R@ES“?ﬁgg;NHEIT MINTMUM

THEN WATER COOLED OR RAPIDLY COOLED BY-AIR¥.
FREE OF KNOWN MERCURY CONTAMINATION B . )
HOT ROLLED, ANNEALED & PICKLED (HRAE)ﬂ&-“

| MECHANICAL & OTHER TESTS

___________________________ T
e

HARDNESS RB
GRAIN SIZE 5

YIELD STRENGTH (PSI} 42972

TENSILE STRENGTH (PSI) 85330 e ¥

JEND OK e

[NTERGRANULAR CORROSION OK Wi T

ELONGATICN % IN 2" 55.3 v

REDUCTION OF ARXEAR % 70.1 L.

- CHEMICAL COMPOSITION ----- PRODUCT ANALYSIS - w oo s mmmmem oo
CARBON {C ) .Ql1s {C ) .013

MANGANESE (M) 1.41 (M7} 1.28

PHOSPHORUS (P ) .0286 {p ) .023

SULFUR (s ) .001 {s ) .007

3ILICON (s1) .26 {SI) .27

ZHROMIUM {CR}) 18.21 (Cr} la.10

NICKEL {NT) 8.61 {NT) B.75

ZOBALT (co) .13 {CO) .12

ZOPPER {CU) .37 (cu} -37

10OLY - (MO) .44 {(MO) .47

JITROGEN (N ) .07 {N )} .06

JOLUMBIUM {Ch) .007 (cB}) .006 ‘ '
JITANIOM {TI) © .003 (TI) ,001 : .

\LUMINUM (A1) .006" (AL) .003

TIN {SN) .015 {SN) - - ,007

'ALCULATED FERRITE 5.22
KNOWINGLY & WILLFULLY FALSIFYING OR CONCEALING A MATERTIAL, FACT ON THIS FORM,
EMENTS OR REPRESENTATICONS

OR MAKING FALSE; FICTITIQUS OR FRAUDULENT STAT
HEREIN COULD CONSTITUTE A FELONY PUNTSHABLE DMDER. FEDERAT, STATUTES.

JAMES DOUBMAN, .QUALITY ASSURANCE MANAGER
é § \ CERTIFICATE IN CONFORMANCE WITH DINS0049 3.1.B/FENi0204 3.1.8
iy . . : . .

e Praducts

Box 370

el fmdlana aT2a9



musoewue o wiElof PFAX 215 BTT 1430 Sandmeyer Steel Company

o

AvEeStac-Ulally Hic, iy
Pilate Products : ;

d_-AYesfng‘lgﬂij o . . (- ! ‘.
- @Bl‘f[f!tafe of CAna[gmg and 019515:

HEAT & PIECE 618354-3B  5/06/02

QUR ORDER 227145 . g1

'SOLD TQ; SANDMEYER STEEL COMPANY SHIP TO: SANDMEYER STEEL COMPAN
ONE SANDMEYER LANME ONE SANDMEYER LANE
PHILADELPHfA PA  1811s PHILADELPHIA A 19l1s
’ 7820¢1-000Q

YOUR ORDER & DATE

ITEM DESCRIPTION

HEAT & PIECE 818354 - 3B

WEIGHT 2903 ,
FINISH 1
GRADE 304L UNS-5310403
DIMENSIONS <375 X 96.000 X 264.000 EXACT
———————————————————————————————— SPECIFICATIONS - - - cmmmommmmoie ool
*** MFG IN NEW CASTLE, IN, USA FROM SLABS IMPORTED FROM BRITAIN
ASTM A240-01 ASME SA240 01ED ASTM A480-01 ASME SA480-01ED
DUPONT SW-300-M - JAN &2 ASMESARIZS01ED CHMONLY
AMS 5511G EXCEPT LINE MARK RgEﬁﬁEDhAEéiD%QEROCESS
QQ-9-766D AMENDIII EX.P4.5,2 ASTM”A312-01 CHEMISTRY ONLY
MELTED ELECTRIC ARC METHOD FERRITE, PER , SHAEFFLER/DELONG
- NG @ ;Eﬁqﬁgypaxs 3

1 f ity

REQUIRES PRODUCT ANALYSTS
NO WELD REPAIRS : R :
ASTM A262-01 PRAC A BST ;uREwQI-PRA_fE
L PR LR w0

‘ R
PLATES & TEST PCS SOLUTION ANNEALED @

1550 DEGREES FARENHEIT MINTMUM.
THEN WATER COOLED OR RAPIDLY COOLED BY ALR.. ‘ :

FREE OF MERCURY CONTAMINATION A
HOT ROLLED, ANNEALED & PICKLED . {HRAP}

MECHANICAL! “&” OTHER CTESTS::

i

HARDNESS RS . as . '
GRAIN SIZE o .5 (IAE Do &
YIELD STRENGTH (PST) S0763 s

TENSILE STRENG (DST) 301335 GUGES

BEND : ) oK

INTERGRANULAR CORROSION )

ELONGATION % TN 2 54.39

REDUCTION OF AREA % 70.0

-~ CHEMICAL, COMPOSITION —=--- PRODUCT ANALYSTS - -~ - - - oo mmemmmomommio o ___
CARBON (c ) .018 (€ .014 .

MANGANESE {pav} 1.41 (MN) 1.39

PHOSPHORUS (P ) -  .p24 (B ) .022

SULFUR (s )- . ,oo01 (s ) .007

SILICON - (&8I} .32 {51) .32

CHROMIUM {CR) ‘18.20 {CR) 18.00

NICKEL {NT) 8,58 (NE) - 9.35

COBALT - {Co). .. 21 {Co} .18

COPPER B i) IR .28 {cu) .27

MOLY . (M) .27 (MO} .28

NITROGEN [ S T .07 (N ) .07

TOLUMBIUM {CB) .021 - {CB) 0212

TITANIDM (TI} .007 (TI} 004

ALUMINUM (AL) . 008 - (AL) .004

TIN {sN) .013 {sn) .007

CALCULATED FERRITE 4.83

RIAL FACT ON THIS FORM,

KNOWINGLY & WILLFULLY FALSIFYING OR CONCEAT.ING A MATE
OR MAKING FALSE, FICTITIOUS OR FRAUDULENT STATEMENTS OR REPRESENTATTIONS
CONSTITUTE A FELONY PUNISHABLE UNDER FEDERAL STATUTES.

HEREIN iﬁg@

. . _

:IE%S ' JAMES DOUEBMAN, QUALLITY ASSURANCE MANAGER
1

tarlt, Inc.
to Prdducta
3. Box 370
« Caslle, Indiana 47362



Sandmeyer Steel Company

AVESte.~urdig I,
Plate Products

Uoszds 2003 07:38 FAX 215 877 1430

( S'h'v‘éstanllarit o ) : o
Tertificate of Analysis and Tests
QUR ORDER 227946 - 02 HEAT & PIECE 818965-2C 6/18/02

SOLL TO: SANDMEYER STEEL COMPANY SHIP TO: SANDMEYER STEEL COMPANY
ONE SANDMEYER LANE

ONE SANDMEYER LANE ’

PHILADELPHIA PA .15116 PHILADELPHIA .. PA 13116
782001-0000

CTTTTTTT TR TS T oo secnsmmues YOUR ORDER & DATE --v-rmmomcmc e cme o cmcmecmmmm e e
60168 o/00/00

----------------------------- <=~  ITEM DESCREIPTION = mcmmo oo mm oo e
HEAT & PIECE 81B955 - 2C
WEIGHT, 2925
FINISH - . 1
GRADE -304L UNS-S30403
DIMENSIONS 375 X 96.000 X 286.000 EXACT 2 33'007
———————————————————————————————— SPECTFICATIONS - - - e oo ____

| PRIEY

**+ MFG IN NEW CASTLE, IN, USA FROM. SLARS IMPORTED FROM BRITATN ‘ b
ASTM AZ40-01 ASME EBA240 01ED ASTM A480-01 ASME SA480-01ED Fqu
DUPCNT SW-300-M JAN 82 ASME . SA312-01ED CHMONLY
AMS 5511G EXCEPT LINE MAREK REFINED A.0.D, PROCESS
QQ-S-766D AMENDIITI EX.P4.5_2 ASTM A312-01A"CHEMISTRY ONLY
MELTED ELECTRIC ARC METHOD - 'FERRITE PER SHARFFLER/DELONG
NO GRIPPER MARKS ‘WO WELD  REPAIRS

ASTM A262501 PRRC E

ASTM A262-01 PRAC A . :

PLATES & TEST PCS SOLUTION ANNEALED @ ‘1550 DEGREES FARENHEIT MINTIMUM.
THEN WATER COOLED OR RAPIDLY COOLED 3Y AIR = e
FREE OF MERCURY CONTAMINATION - . o , o
HOT ROLLED,  ANNEALED & PICKLED (HRAR) ‘ v

R T L -~ MECHANICAL.% OTHEﬁ-TESTS

HARDNESE RB . az
3RAIN SIZE . 4 A
YIELD STRENGTH (PST) 44304 o -
PENSILE STRENGTH .- (PSI) B7468 )

SEND oK

INTERGRANULAR CORROSION . OK

ZLONGATION % IN 2¢ ; 58.4

REDUCTION OF AREA % 61.9

............. N e ———————— CHEMICAL COMPOSITION - ~-- - oo mmmmmwcmmcmcm e e
ZARBON (c.) .ols

{ANGANESE (r} 1.43.

"HOSPHORUS (P ) .023

SULFUR, {s ). L0022

3ILICON {31) .29

CHROMIUM ~ (CR) 18.18

{ICKEL {(NI) 8.58

IOBALT {Co) .11

"OPPER {Cu) .27

QLY (MO) .31

I ITROGEN (N ) -06

DLUMBIUM {cn) .008

"TTANTUM (TI} - .003

LUMINUM (AL) .005

"IN {sW) L0122

ALCULATED FERR}:TE 5.55

KNOWINGLY & WILLFULLY BALSIFYTNG OR CONCEALING A MATERIAL FACT ON THIS FORM,
OR MAKING FALSE, FICTITIOUS OR FRAUDULENT STATEMENTS OR REPRESENTATTONS
HEREDI@DULD CONSTITOTE A FELONY PUNISHARLE UNDER FEDERAL STATUTES .

larit, Inc. :
0 Products
Box 370
Castla, Indlang 47382

SN cigw NNV ' | A . ‘
iig L‘B A - ‘ JAMES DOUBMAN. QUALITY ASSURANCE MANAGER



0572372003 08:22 FAX 215 877 1430

Meyer Tool & M¥g., Inc.

Sandmeyer Steel Company

Purchase Order 008649-00
Vendor 000237

4601 W, Southwest Highway
Oak Lawn, IT, 60453
708/425-9080 Fax 708/425-2612

To:

Sandmeyer Steel Company

One Sandmeyer Lane

Phfladelphia PA 19116--359

USA

Phane (800) 523-3663

Fax (215) 677-1430

Shipto :

Meyer Tool & Mfg.
4601 Southwest Hwy.
Qak Lawn IL 60453
USA

[dooq

PQ Data

Ship Via

Planner

FoB

Terms

-

05/01/2003

Commaon Carrier

OUR PLANT

JDA

Confimming to [

Terrelt

Net 60

Te2m

Paref Rev I Descripdon / Detalls

Cuantity

Promigad
Dallyary

Unit Cont

I

Extendad Cant

t |Charpy Impact Test 251104
Charpy Impact Test of ona set of three spacimans at

-320Deg.F

Purchasing Category ; JO
For ltam 1111-6 Part# 250104, MACHINE THREE SAMPLES FROM 304L5S 34" THKPLATE x £ x 6" |
TQ THE REQUIREMENTS OF SA370 and ASME B&PV Coda
2001 Addendum 2002 paragraphs UG-84(c)(1} and UG-84{c)(z}.
(38.). Test Temperature: 4 kelvin, Provids g report of rasults, Matenals of

numbar may ba combined for tesfing,but pleasa indicats what

DROP.CHARPY IMPACT TEST
Section Vil Divison 1 Editon
Acceplancs crileta: 22 #-ibs

the sams slza, form and heat
spedmens raprssnt which parts,
2 [Charpy Impact Test 25(105

~320Deg.F

~320Deg.F

Purchasing Category: JO  (0818-0051

For itam 11111 Partit 25
DROP.CHARPY IMPAC

Acceplancs critaria: 22 R-4by {3
the 3ama slza, form and heat i

Charpy Impact Test of ona set of three specimans gt

Purchasing Category : JO 009180051

Fer ftem 1111-7 Part# 258{105, MACHINE
DROP.CHARPY IMPACT TEST TO THE
Sectlan VHI Divison 1 Edition 2001 Adde
Acceptance orilerig: 22 fdbs

spedmens raprasant which party,

Rev NS

00918-0051

Rav NS

ndum 2002 paragraphs UG-84(c)(1) and UG-84(c){2},
(38J). Tast Temperatura: 4 kelvin. Provida a report of results, {U!atarial's of|

the samae size, form and heat numbsr may ba combined for testing.but pleasa indlcats wha
specimens mpresent which pars, ‘ ’
Chamy Impact Test 251108

Chamy Impact Test of one set of throe spacimens at

Rev NS

1108, MACRINE THREE SAMPLES FROM 304LSS, VB THK. PLATE x 4" x 6"
T TEST TO THE REQUIREMENTS OF SA370 and ASME BAPV Coda

Section Vil Divison 1 Edition 2001 Addendum 2002 paragraphs UG-B4(c){1) and UG-84(c)(2).
8J). Test Temparaturm: £ kalvin. Pravide a report of % Fﬂa‘ter!als of|

umber may bs combined for testing but pleasa ingiczte

1.00f 05/15/2003 135,000

UM EA

1.00) 051572003 135.000

UM EA

THREE SAMPLES FROM 304LEE, 3/ THX.PLATE x 4" x 8%
REQUIREMENTS OF SA370 and ASME B&PV Coda

1.Q0¢ 05/05/2003 135.000

UM Ea

136.00

136.00

135.00

vENDOR COPY

Fan

Page # 1 ‘;&\ Atthortzad Signature

o T A TAAT NTFTT o



Sandmeyer Steel Company Boos

VB 2372003 08:22 FAX 215 677 1430

_ FPurchase Order 008649-00

Meyer Tool & Mfg., Inc.
4601 W. SBouthwest Highway Vendor 000237
Oak Lawn, IL 60453

708/425-9080 Fax. 708/425.2612

Ta: . Bhipto:
Sandmeyer Steel Company Meyer Tool & Mfg.
One Sandmeyer Lane 4601 Southwest Hwy.
Philadelphia PA 19116--35% Oak Lawn IL 60453
USA USA
Phane (800) 523-3883 Fax (215) 677-1430
PG Dats . Ship Via o8B Plannor Cohfiming to Torms
a5f01/2003 Common Carrler QUR PLANT JDA Terrell Net 80
nm Par{ Rev | Desoription | Dstalls cantity "’D‘;';;‘v".‘;; Unit Cout Exrendod Gost ]
1 |Charpy Impact Test 251116 Rav NS UM Ea 1.00| O8/152003 ' 135.000 135.00

Charpy Impact Test af ona set of thres spacimens at
-3200eg.F

Purchasing Category : JO  €0918-0051
For ttem 111-29 Parl# 251115. MACHINE THREE SAMPLES FROM 304138, 1" THKPLATE x 4" x 6"
DROP.CHARPY IMFACT TEST TO THE REQUIREMENTS OF SA370 and ASME BEPV Coda
Section VIl DMison 1 Edltion 2001 Addandum 2002 paragraphs [JG-84(c){1} and UG-B4(c)(2).
Acceplance aritedar 22 f-bs (38J). Test Temperatur: 4 kaivin. Provide & report of results. Materals of
tha same size, form and heat number may be combinad for tasting, but please ndlcate what

specimens represent which pars,
3 [Charpy Impact Test 25]119 Rev NS UM EA 1.00} 05/15/2003 135.000 135,00

Charpy impact Test of ona sel of threa specimens at
~3200eg.F

Purchasing Cafegory : JO  00818-0051
For ltem 1119 Part# 251119, MACHINE THREE SAMPLES FROM 304LSS, 1-1/8"THK PLATE x 4" x g
DROP.CHARPY IMPACT TEST TO THE REQUIREMENTS OF SA370 and ABME B&PY Code
Section Vil Divison 1 Editlon 2001 Addendum 2002 paragraphs UG-64{c)({1) and UG-84{c}(2). )
Accepiance ciiferfa: 22 ft-lbs (38Y). Test Temparsture: 4 kalvin. Provide a raport of results, Materials of
the same size, form and heat number may be combined for testing,but plesse indlcate what

specimens rpresant which parts .
+ | Charpy Impact Test 251576 RevNS UM EA 1.00f 05/15/2003 135.000 135,00
Charpy Impact Tast of ane set of three spedimens at
-320Dpg F

Purchasing Calegary : JO  (0918-0061
Fer ltem 57431 Part# 251578. MACHINE THREE SAMPLES FROM SAZ40 TP 31618S. 1“THK PLATE
x 4" x 8" DROP.CHARPY IMPACT TEST.TO THE REQUIREMENTS OF SA370 and ASME B&APY
Code Sectien VTl Divison 1 Editlon 2001 Addsndum 2002 parsgraohs UG-24¢c)$) and UG-8¢{c)(2}.
Accaplance citatia: 22 ftibs (38J), Test Temperalure: 4 kebvin. Provide a report of results, Materala of
tha sama size, form and heat nurmber may be combinad fof testin,but pleass indicate what specimens

represent which parts,

] (‘ ,ﬁ,, (Z A~
VENOOR COPY Page # 2 /7& Md s;{%d‘

~ o e FTAAT AT Y revw

gon



varscasquuy U823 FAX 215 877 1430

Meyer Tool & Mfyg., Inc.
4601 W. Southwest Highway
Osk Lawn, IL, 60453
708/425-9080 Fax T08/425-2612

To:

Sandmeyer Stee) Company
One 3andmeysr Lane
Philadelphla PA 19116-359

Sandmeyer STeel Company

Purchase Order 008849-00
Vendor 000237

Shipto :

Meyer Tool & Mfg.

4801 Southwest Hwy.
Oak Lawn IL 60453

doos

Pleass keep us Infarmad if you hava any problams that could ad

sC ule.

aisely affact our production

]

|

Usa usa
Phone (600) 523-3664 Fax (216} 677-1430
PO Dats Ship Via Fol Panner Confirtning to Termg
05/01/2003 Common Carrier OUR PLANT JDA Temell Net 60
tom Pait/Rov / Doscription { Detalis Ceantity ¥ De""’w""“ Untt Gost Exmnded Coat
7 | Charpy Impact Text 25Ma02 RevNS UM EA 1.00] 0s/15/2003 135,000 135.0_01
Charpy Impact Test of one sat of three spedmens at
-320Deg.F
Furchasing Category : JO  00918-0051 f
For {tern M802 Pait# 25M802. MACHINE THREE SAMFLES FROM 24240 TP
304138, 314" THILPLATE x 4" x 6" DROP.CHARDPY IMPACT TEST TO THE REQUIREMENTS OF
SA370 and ASME B&PV Code Secllon VIl Divison 1 Edition 2001 Addendumn 2002 paragraphs
LIG-B4{c}{1} and UG-84{c)(2}. Acceptance critarla: 22 fidbs (38J). Test Temperaturs: 4 kalvin. Provide
& report of resuls, Materlaks of the same aize, form and heat number may be comblined for tagting, but
please indicate what specimens reprasent which parts.
Use drops PO 002640-00 for all CHARPY IMPAGT TESTS dsslfjnalad on this order.
Our company values suppllecs who consistendy: ‘ Totaldterns Price 845.00
> Smsh gnu%uy Products Sales Tax 0.00
> er me d
> Are Compelitively Pricad Fbeo Cost O-UQ
Totl PO Price $ 945 00

VENDOR COPY

ool ‘BIH %

.Paga#?a e

ey LD
/ﬁ\—l"‘_‘——‘

1007 IFTaW

Authorbed B{gnature

ZTAZCZPFRNI VUI TT+nT Ny Ann>» /Tnrson



b/ cas2UUa VEI21 FAX 215 877 1430 Sendmeyer Steel Company 00;

SANDMEYER STEEL COMPANY

ONE SANDMVEYER LANE - PH!LADELPHIA. A 19116-353948
800-523-3883 * FAX 213-877-1430 = www.SandmeyerStmal.com

FAX TRANSMISSION SHEET
DATE: __ 05/23/2003
TO: __ MEYER TOOL & MANUFACTURING
ATTN: __ JOHN ABRAM
RECEIVER FAX NUMBER: _ (708) 4252612
FROM: __ MICHAEL GALLAGHER
MESSAGE:

This is page 1 of 3 pages being transmitted.
e all of the pages please call us as scon as possible at 800-523-3663.

If you do not receiv
Thank you.

- New Alloys Coming to Sandmeyer Steel Company

2304 Duplex (UNS $32304) 2507 Duplex (UNS S32750)
3/16" thick through 1-1/2" thick 3/16" thick through 1-1/2" thick
Now in stock Now in stock

317LMN (UNS S31726)
3/16" thick through 1/2" thick
Now in sftock

17-4 PH (UNS $17400)
3/16" thick through 1-1/2" thick
Due in stock late June

We are able to submit quotations on your future requirements in these grades



svva voi4Z FAA 215 677 1430 Sandmeyer Steel Company doo2

SANDVIEYER STEEL CONPANY
ONE SANDMEYER LANE » PHILADELRHIA, DA 19116-359%
800-523-3663 - FAX 215-677-1430 - www.SandmeyerSteal.com

PR

BILL TO: SHIP TO:
MEYER TOOL & MANUFACTURING
4601 SOUTHWEST HIGHWAY
OAK LAWN, IL 60453
19440

ATTENTION: JOHN ABRAM CUSTOMER ORDER # 008649-00
PHONE: (708) 425-9080 S8C QUOTE #323901 DATE: 05/23/03

T M e e e b e e

35C TYPE 304L (UNS S530403)
CUT PLATE '
1. (1) 3/8" X 4" x @gn $189.00/EA $189.00
LABOR ONLY
TESTED
HT #601951 PLT #24219
TOLERANCE: W +1/8 -0 L +1/8 -0
2. (1) 3/8" X 4 x gv $1B9.,00/EA $189.00
LABOR ONLY
TESTED
HT #821424 PLT #25167
TOLERANCE: W +1/8 -0 L +1/8 -0
3. (1} 3/8" X 4v ¥ gn $189.00/8a $189.00
LABOR ONLY

TESTED

HT #818965 PLT #23387
TOLERANCE: W +1/8 -0 L +1/8 -0

4. {1) 3/8" X 4v X gn $189_00/BEa $189.00
LABOR ONLY

TESTED
HT #818354 PLT #23106

TOLERANCE: W +1/8 -0 L +1/8

THR 05/23,2003 09:13:08 sSC QUJOTE #323901



Ve Aos AUV OB 22 FAX 215 877 1430 Sandm_eyer‘ Steel Company

SANDVIEYER STEEL COwviPANY
ONE SANDMEYER LANE - PHILADELPHIA, PA 19116-3598
800-523-3663 - FAX 215-677-1430 - www.SandmeyerScaael.com

_.._,..______...__..___..--..-..-._,‘._.__.__..__L.__..__..._

ITEM QTY DESCRIPTION WEIGHT PRICE VALUR
5. (1) 3/8" X 4% x gn» $189.00/EA $189.00
LABOR ONLY
TESTED
HT #600373 PLT #72243
’I‘OLERA7CE: W +l/8 -0 L +1/8 -0
' 3/9
6. (1) ggé} X &% X g $189.00/EA $189.00
OR ONLY
TESTED
HT #02F3  PLT #23688
TOLERANCE: W +1/8 ~0 L +1/8 -0
7. (1} 1" X g» x g» $189.00/EA $189.00
LABOR ONLY
TESTED
HT #602154 PLT #24688
TOLERANCE: W +3/16 -0 L +3/16 -0
8. (1) 1-2/8" X an x gv $192.00/BA $192.00
LABOR ONLY
TESTED
HT #01Fs8 PLT #24365
TOLERANCE: W +1/4 -0 L +1/4 -0
1.515.00

Eon=mifmmega

‘ - MATERIAL IS NOT GUARANTEEEI TO BE GOODS THAT “ORIGINATE"
AS DEFINED IN ARTICLE 401 OF THE NAFTA, UNLESS JPECIFICALLY NOTED AL EUCH.

FOB: DELIVERED -~ PREPAID .

SHIP DATE:

SUBJECT TO TERMS AND CONDITIONS OF SANDMEYER STEEL COMPANY QUOTATION FORM.
QUDTATION SUBJECT TO MATERIAL AVAILABILITY AT THE TIME AN ORBER [S PLACED.

PRICES BASED ON RECEIPT Of ENTIRE ORDER IN FULL AS QUOTED. PRICES SUBJECT TO REVIEW IF ITEMS ARE DELETED OR
SHIP DATE BASED ON NUMBER OF BUSINESS DAYS AFTER RECEIPT OF ORDER.

PRICES SUBJECT TO REVIEW IF ORDER IS PLACED AFTER 15 DAYS FROHM DATE OF THIS QUOTATJON.

IF QUANTITIES CHANGED.

*

©L: ROBERT LUNDGREN MICHAEI GALTLAGHER
ASSISTANT TO THE MANAGER INSIDE SATLES

THE  05/23/2005 09:13:08 SSC QUOTE #323901



